A ARCADIS

PUERTO RICO ﬂ ‘g Iy,
.é‘o gra» &'p
b comEy Yl

AQUEDUCT AND ‘
SEWER AUTHORITY
Fiscal Year 2024 Consulting
Engineer’s Report for the

Puerto Rico Aqueduct and
Sewer Authority

Final Report

December 2024

To satisfy the requirements of Section 7.07 of the 2012
Master Agreement of Trust by and between PRASA and
Banco Popular de Puerto Rico as Trustee; and the
requirements between PRASA, the Government of
Puerto Rico and the Puerto Rico Fiscal Agency and
Financial Advisory Authority.



Fiscal Year 2024 Consulting Engineer's Report for the Puerto Rico Aqueduct and Sewer Authority

Fiscal Year 2024 Consulting Engineer’'s Report for the
Puerto Rico Aqueduct and Sewer Authority

Final Report
[...]
FEMA 406. The staff is good for the operation of the plant. However, the staff needs confined
space training and other training refresher.

During the evaluation period, the facility’s Compliance was rated as unacceptable. There
were several non-compliances with BOD, TSS, and Residual Chlorine. The facility's
Operations and Process Control were rated as good. The operators perform the necessary
sampling to make adjustments to the process. However, the O&M manual was not updated,
the equipment manuals were incomplete, and there was no NPW System. The facility's

Patillas 15 Equipment and Maintenance were rated as adequate. However, the comminutor in the

(South Region) ' influent area is not in place, two influent pumps are out of service, the grit removal system
is out of service due to the amount of corrosion in the structure, RAS pump electric control
panel does not have the capacity to operate more than one pump, and there is a visible
deterioration in the concrete tanks structures. Lastly, the facility is under a CIP project in the
construction phase. The facility's Staffing and Training were rated as good. However, staff
need training refresher.

During the evaluation period, the facility's Compliance was rated as poor. There were SNCs
of TSS and BOD due to the problems with the clarifier of the package plant and a biological
nutrient reactor out of service. The facility's Operations and Process Control were rated
adequate. However, the O&M manual is not updated, there are only cameras for the
emergency generator area, some parts of the fence are damaged, and there are some areas
with damaged handrails. The facility's Equipment and Maintenance were rated as adequate.

15 However, there is some visible corrosion in tanks, pipelines, and pump cranes. The package
plant is heavily corroded and out of service with accumulated solids and vegetation. Also,
the engine of one of the secondary clarifiers is damaged, RAS/WAS pumps are operating
manually, and the sludge drying beds have visible vegetation. Lastly, the facility has
completed the CIP for the reconstruction of structures affected by earthquakes. The facility's
Staffing and Training were rated as poor; one operator should be added, and refresher
training is necessary.

Guénica
(South Region)

www.arcadis.com 4-16


http://www.arcadis.com/

Fiscal Year 2024 Consulting Engineer's Report for the Puerto Rico Aqueduct and Sewer Authority

sco
Score

During the evaluation period, the facility’s Compliance was rated as poor. During the
evaluation period, the facility had several non-compliances with BOD, TSS, and Dissolved
Oxygen. According to the operator, there were rain events, problems with the rotary screens,
and electric power failures during the staff operating hours, causing blowers to turn off and
affecting the SBR process. The facility's Operations and Process Control were rated as
good. The operators perform the necessary sampling, following SOPs, for adjustments to
process. However, the O&M manual and the Emergency Response Plan (ERP) were not

1.7 updated; the fence was damaged, but there is a plan to replace it, and the bathrooms need
improvement. The facility's Equipment and Maintenance were rated as adequate. Most of
the equipment and components were in good condition and operating adequately. However,
comminutors in the influent pit were out of service, and there was visible corrosion in some
equipment. There is one pending project to make improvements for the better operation of
the WWTP. Lastly, the facility is under a CIP project in the design phase. The facility's
Staffing and Training were rated as adequate. However, an additional licensed operator is
needed for better operation, and staff need refresher training.

Santa Isabel
(South Region)

During the evaluation period, the facility's Compliance was rated as adequate. There were
exceedances in Residual Chlorine, Fecal Coliforms 20%-30DA, and Total Coliforms. At the
moment of the visit, the supervisor does not know the reason for the exceedances. The
facility's Operations and Process Control were rated as adequate. The operators perform
the necessary sampling for adjustments to process. However, the O&M manual was not
available at the moment of the visit; the WWTP was operating with a rented generator unit,

1.7 and there were areas without illumination. The facility's Equipment and Maintenance were
rated as adequate. Some of the equipment presents severe corrosion and needs urgent
replacement, such as primary clarifier components and some valves. Also, the belt filter
press is out of service. The Aguadilla Operational Area performs routine maintenance.
Lastly, the facility is included in a CIP project as part of the planning process for FEMA 406.
The facility's Staffing and Training were rated as poor. Training refreshers and at least a
permanent lab technician for water analysis are needed.

Aguadilla (Aguada)
(West Region)

www.arcadis.com 4-17


http://www.arcadis.com/

Fiscal Year 2024 Consulting Engineer's Report for the Puerto Rico Aqueduct and Sewer Authority

sco
Score

During the evaluation period, the facility's Compliance was rated as adequate. However,
during the evaluation period, there were exceedances of Fecal Coliforms and Residual
Chlorine. According to the manager, the reason for the exceedances is unknown and there
is a private company taking samples as part of an investigation. The facility's Operations
and Process Control were rated as adequate. The operators perform the necessary
sampling following SOPs for adjustment to the process. However, the O&M manual is not
updated, and there are no equipment manuals available on site. There is no calibration plan
for chemical feed pumps. Operation with several major equipment in bad condition. There
were some floating solids at the discharge point. Lastly, RWWTP has good emergency
power for the entire plant. The facility's Equipment and Maintenance were rated as
adequate. However, there were important components of the RWWTP process out of

Arecibo service or operating with deficiency. The degritter system has been out of service for several

(North Region) ' years; one primary clarifier is out of service due to filtrations in the structure and
deterioration; one thickener tank is out of service due to the scum collector damage, and the
other thickener tank is operating as a holding tank due to problems with the mechanism;
one belt filter press has significant corrosion and is out of service due to problems with the
guideline. Sludge grinders have problems with the electric control panel. A septic tank is not
used (damaged); when septage is received, it is connected to thickeners. The facility has
corrective maintenance and procurement process challenges due to extended
delays/funding. Lastly, the facility is included in a CIP project as part of the elimination
process, with the approval of the project under FEMA 406, which is currently in the planning
phase. The facility's Staffing and Training were rated as adequate. However, three
electricians and one electrician's assistant are needed to comply with equipment
maintenance. Staff need training refresher.

During the evaluation period, the facility’s Compliance was rated as poor due to several non-
compliances with BOD and Residual Chlorine. According to the supervisor, there was a
problem with the chemical distributor causing PRASA a deficit of bisulfite. Currently, PRASA
is not working with that distributor. There was a problem with the clarifier skimmer arm.
Influent pumps were not working properly with the flow entering the plant, and the package
plant was emptied for equipment verification. The facility's Operations and Process Control
were rated as good. The operators perform the necessary sampling following the SOPs to
adjust the process. There is an emergency power system and a general safety adequate.
However, the O&M manual was not updated at the moment of the inspection. The facility's

Vega Baja Equipment and Maintenance were rated as adequate. However, the mechanical bar screen

(North Region) ' equipment has problems with the chains and is not operating. Degritter system grit pumps
are out of service and need a replacement; six RBC mechanical equipment are out of
service; two floating aerators of the biological nutrient reactor are out of service; package
plant clarifier skimmer is damaged; and filters are not working due to a problem with the
drain valve located beneath the Ultraviolet (UV) system. To put the filters in operation, the
UV system needs to be removed. Currently, the UV system is damaged and not in use.
Lastly, the facility is included in a CIP project as part of the elimination with the approval of
the project that is under FEMA 406. The facility's Staffing and Training were rated as good.
The plant has the necessary staff for the operation hours. However, staff need training
refresher.

www.arcadis.com 4-18


http://www.arcadis.com/

Fiscal Year 2024 Consulting Engineer's Report for the Puerto Rico Aqueduct and Sewer Authority

sco
Score

During the evaluation period, the facility’s Compliance was rated as good. However, there
was a non-compliance of TSS due to events of rain. The facility's Operation and Process
Control were rated as poor. At the moment of the inspection, the O&M and ERP were not
updated, there were no security cameras or alarms, a jar test was not used to establish
coagulant dosages, the bathroom needs improvements, illumination was not adequate in
the blower and effluent sampler areas, and emergency generator auto transfer switch was
operating with problems. The facility's Equipment and Maintenance were rated as adequate.
However, the degritter system of the facility is out of service and requires repairing. Also,

1.8 the clari-digester and secondary clarifier are not in operation. There is a plan to repair
corroded areas and transmission of the clarifier digester. The facility equipment requires
improvements and repair due to the presence of corrosion, and sludge drying beds need to
be cleaned. According to the supervisor, they are waiting for permits to empty and clean the
sludge drying beds. The sludge-drying bed units do not have roofs. Lastly, if the facility
obtains approval from FEMA 406 for the elimination of the North Plants, this facility will
qualify under 406 for removal and redirect the flows to Yauco WWTP. The facility's Staffing
and Training were rated as adequate. The facility staff is adequate for the operational areas.
Training refreshers are necessary.

Guayanilla
(South Region)

During the evaluation period, the facility’s Compliance was rated as adequate. There were
exceedances in BOD. According to the supervisor, it was due to problems with the
transmission chain of the clarifier and clogged recirculation pipe. The facility's Operations
and Process Control were rated as good. The operators perform the necessary sampling to
make adjustments to the process. The AF-501 polymer is added for copper and
phosphorous control; thus, no jar test is performed. However, the O&M manuals are the

1.9 original from 1990 and were not updated, equipment manuals are not available on-site, and
sections of the fence need to be changed. The facility's Equipment and Maintenance were
rated as adequate. However, the package plant has significant deterioration and corrosion.
Structural evaluation of the package plant is recommended. The aeration system needs soft
starters, and sludge drying beds need a roof replacement. Lastly, the facility is under a CIP
project in the planning phase. The facility's Staffing and Training were rated as adequate.
However, refresher training is necessary.

Las Marias

(West Region)

4224 Wells

PRASA owns and operates 244 water wells, most of which deliver water directly into a distribution system with little
or no treatment except for disinfection by chlorination. PRASA’s wells vary in size from 100 to 1,200 gallons per
minute (gpm). A total of 20 wells (equivalent to 8% of total wells) from the Operational Areas of Cayey, Humacao,
Carolina, Bayamon, Manati, Toa Alta, Guayama, Coamo, San German, and Mayaguiez were inspected in FY2024.
Only one well was inspected in the Carolina Operational Area; therefore, Arcadis visited an additional well (three)
in the Coamo Operational Area. The facilities were assessed using the following criteria: facility-specific and
regional-specific criteria. The facility-specific evaluation criterion considers a specific facility's operations, process
control, and equipment aspects. The regional-specific criterion considers maintenance aspects carried out on a
regional or operational area basis and staffing and training aspects. Staffing and training were included to evaluate
the adequacy of PRASA'’s assigned monitoring and operations personnel. The facility-specific (Operations/Process
Control and Equipment) criterion was assigned a weighting factor of 75%, while the regional-specific
(Maintenance/Training/Staffing) criterion was 25%. While compliance information is relevant to evaluating wells,

www.arcadis.com 4-19


http://www.arcadis.com/

Fiscal Year 2024 Consulting Engineer's Report for the Puerto Rico Aqueduct and Sewer Authority

this category was not included. The wells were rated as Good, Adequate, or Poor. Refer to the FY2024 ACA for
details on the criteria and factors evaluated for the wells inspected.

Out of the 20 wells inspected, two received a rating of Poor, five were rated Good, and the remainder were rated
Adequate under the overall rating criteria. Note that even though only two wells were rated as Poor, eight (equivalent
to 10% of the wells inspected) of the 13 wells rated in the Adequate range received an overall rating below 2.0. If
left unattended, their condition could deteriorate, downgrading their rating to Poor or Unacceptable in the future.

Table 4-8 summarizes the facility ratings by each of the evaluation criteria, as well as the overall facility rating. As
previously stated, the facility-specific criterion accounts for 75% of the weighted factor, as it is the key criterion for
assessing the condition of the wells. Three (15%) wells were rated as Poor, 11 (55%) were rated as Adequate, and
six (30%) were rated as Good. In addition, this inspection cycle had significantly fewer Operational Areas in the
Regional Evaluation category rated in the Poor range compared to previous inspections.

Table 4-8 Wells — Number and Percentage of Ratings by Category

Facility Evaluation Regional Evaluation Overall Rating

Rating Range
0 0 0 0 0 0

Unacceptable
(0-0.4)

Poor
(0.5-1.4)

Adequate
(1.5-2.4)

11 55 8 40 13 65

Good
(2.5-3.0)

Average Rating 2.0 2.0 2.0

Table 4-8 shows the wells that received a Poor rating in the facility-specific category with a summary of the
deficiencies identified during the inspection. The regional-specific evaluations for Cayey, Toa Alta, and Manati
Operational Areas for potable water systems were rated as Poor for the regional-specific category. The Bayamoén,
Carolina, Coamo, Fajardo, Toa Alta, Arecibo, and Mayagiiez Operational Areas were rated as Adequate with fewer
deficiencies. In the Humacao, Guayama, and San German Operational Areas were rated as Good. The only
deficiency identified for the Humacao Operational Area is the unavailability of O&M/vendor manuals.

Table 4-9 Wells Rated as Poor in Facility — Specific Category

The facility personnel need to color code distribution and waste lines, install missing
bolts and a safety shower, replace interior and exterior lighting, and implement
corrosion control measures to safeguard equipment integrity.

Matadero
(East Region, Cayey)

www.arcadis.com 4-20


http://www.arcadis.com/

Fiscal Year 2024 Consulting Engineer's Report for the Puerto Rico Aqueduct and Sewer Authority

Facility 2024 Observations

The facility personnel need to color code distribution and waste lines. Implement
Levittown 4 corrosion control measures to safeguard equipment integrity and label the control
(Metro Region, Bayamén) panel. Install facility signs with emergency phone numbers and a storage room to